

Medication for Lip Augmentations

Check patient allergies for pain meds and antibiotics:

Antibiotics:

Keflex 500mg # 20 take one bid until completed.

OR

Cipro 500mg #20 take one bid until completed.

Pain Medication:

Lortab 7.5 mg # 20 take one or two q 4 to 6 hours prn pain

or

Norco 10 mg #20 take one or two q 4 to 6 hours prn pain

Valium 5 mg #20 one or two q 6 to 8 hours prn anxiety/ nerve sensitivity

Antivirals (started the day before surgery to prevent fever blisters (coldsore)).

Zovirax 400 mg # 30 take one tid

or

Valtrex 500 mg # 20 take one bid

Disclaimer: The intended use of the PermaLip™ Product is not approved for distribution within the United States.